BV 30

Spare parts list

Vibrating screeds
BV 30

© 2018 XXXXXXXXXXXXXXXX | NO. XXXXXXXXXX | 2018-03



General information

This spare parts list applies to the following:

Part number Description
967856301 SCREEDS BV 30 GAS | GX35

Use only authorized parts. Any damage or malfunction caused by the use of
unauthorized parts is not covered by Warranty or Product Liability.

Any unauthorized use or copying of the contents or any part thereof is
prohibited. This applies in particular to trademarks, model denominations, part
numbers, and drawings.

Instructions for use

This spare parts list contains no safety regulations and is merely intended to
assist in the ordering of spare parts.

For information about operating, servicing, or repairing, the relevant Safety

and operating instructions must be consulted at all costs.

Please observe the safety instructions listed in the relevant Safety and operating
instructions!



Kits and consumables

..................................................................................... 1
Spare parts list

BV B0 Handle . . . . 3

BV B0 ENgiNe . . o 5
Kits

Maintenance Kit . . . .. . e 8

Service kit



Parts Online BV30 Husqvarna_Orange

Kits and consumables

Service offers resume BV30 |Iltem Description
1 |PAROIL E Mission Green
PAROIL E Mission Green
PAROIL E Mission Green

One year service kit

Lubricants

Preventive maintenance
Rebuild / Overhaul kits

Nk |w]|N

Engine replacement kit

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

1



Parts Online

BV30 Husqvarna_Orange

Iltem Part No. Name Qty L
1 - Drum Paroil Mission green 210 Liter/55.5 Gallon 1
2 - Can Paroil Mission green 20 Liter/5.3 Gallon 1
3 - Drum Paroil Mission green 210 Liter/55.5 Gallon 1
4 594262001 One year service kit 1
5 594785701 Engine replacement kit 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

2




Parts Online BV30 Husqvarna_Orange

Spare parts list BV 30 Handle

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
3



Parts Online BV30 Husqvarna_Orange

Iltem Part No. Name Qty L
1 595181401 Lock nut M8 4
2 595060601 Washer 4
3 595522901 Rubber plate 2
4 594399001 Screw 4
5 595522801 Rubber washer 4
6 595167701 Washer 4
7 - Screw, M8 x 40 mm CL8.8 (DIN933) 4
8 594261901 Spacer 1
9 - Screw, M5 x 12 mm CL8.8 (DIN912) 1
10 594818901 Terminal 1
11 - Screw, M8 x 20 mm CL8.8 (DIN603Mu) 2
12 595061101 Washer, 8.4x26x5 mm 2
13 595168101 Adjustable lock lever 2
14 595523401 Adjustable lock lever 2
15 595167901 Bracket 2
16 595168001 Spacer 1
17 594261301 Shaft 1
18 595461101 Stay bracket 1
19 595181401 Lock nut M8 1
20 595466001 Screw 1
21 594379001 Handle 2
22 594251101 Handle tube left 1
23 595180701 Screw 2
24 595523301 Locking clamp 1
25 595461001 Protection bar 1
26 595185001 Cable 1
27 595455201 Cable ties, L=200 mm &
28 595167601 Handle tube right 1
29 595523101 Killing switch 1
30 595523201 Throttle lever 1
31 595444201 Thottle wire 1
32 594271601 Terminal 1
33 595134601 Plastic hose 1

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
4




BV30 Husqvarna_Orange

Parts Online

Spare parts list BV 30 Engine

| |
|
,‘ 14]15116117[18[19[202122]23

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
5



Parts Online BV30 Husqvarna_Orange

Iltem Part No. Name Qty L
1 595465801 Hex. screw 2
2 595043901 Lock washer 2
3 595167801 Washer 2
4 595523001 Securing plate 2
5 - Screw, M12 x 40 mm CL8.8 (1ISO4017) 2
6 594626701 Lower plate 1
7 595142601 Washer 2
8 594409201 Nut 2
9 595167201 Nut 1
10 594398901 Screw 1
11 595167401 Eccenter weight 1
12 - Screw, M6 x 20 mm CL8.8 (DIN912) 2
13 594253501 Sleeve package kit 1
14 595167501 Hub 1
15 594256101 Retaining ring 1
16 594400301 Washer 1
17 595522701 Seal ring 1
18 595167301 Bearing 3 A
19 595522501 Spacer 1
20 594266001 Snap ring 1
21 595522601 Seal ring 1
22 595167001 Shaft 1
23 595167101 Sleeve 1
24 594229701 Shock absorber - A30 x 36 mm M8 x 10 mm NR50 4
25 595060601 Washer 4
26 595181401 Lock nut M8 4
27 595278501 Upper bracket 1
28 594229601 Shock absorber - A30 x 25 mm M8 x 10/M8 x 20 mm NR40 1
29 594261301 Shaft 1
30 594261401 Bearing 1
31 595045301 Retaining ring for shaft 1
32 594261501 Sleeve 1
33 594399001 Screw 4
34 594261701 Cover 1
35 594261801 Honda GX35 NT T3 OH 1 B
36 595501401 Decal logo 1

Comments for Page: BV 30 Engine

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
6



Parts Online BV30 Husqvarna_Orange

NORD-LOCK® is a registered trademark of Nord-Lock International AB.
(L)OCAL REMARKS

A | 6202-2Z
B | Honda GX35 NT T3 OH

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
7



Parts Online BV30 Husqvarna_Orange

This page intentionally left blank

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
8



Parts Online BV30 Husqvarna_Orange

Kits Maintenance kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
9



Parts Online

BV30 Husqvarna_Orange

Iltem Part No. Name Qty L
1 595444201 Thottle wire
2 594229601 Shock absorber - A30 x 25 mm M8 x 10/M8 x 20 mm NR40
3 594229701 Shock absorber - A30 x 36 mm M8 x 10 mm NR50
4 - Screw - M12 x 40 mm CL8.8 (1SO4017)
5 - Flange nut - M12 (DIN933 18)

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

10




Parts Online BV30 Husqvarna_Orange

Kits Service kit

NO EXPLODED VIEW
AVAILABLE
FOR THIS BOM

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.
11



Parts Online BV30 Husqvarna_Orange
ltem Part No. Name Qty L
Not Shown - Service kit 1
- 594260301 Spark plug 1 A
- 594260401 Air filter element 1 B
- 594260501 Fuel filter 4 Cc

Comments for Page: Service kit

(L)OCAL REMARKS

A | Honda 31914-ZOH-003

B | Honda 17211-20Z-000
C | Honda 17672-Z0OH-003

Refer to the Parts Online web page for most up-to-date information. The printed information might be outdated.

12




Any unauthorized use or copying of the contents or any part thereof is prohibited.
This applies in particular to trademarks, model denominations, part numbers, and
drawings.



	Kits and consumables
	Spare parts list
	BV 30 Handle
	BV 30 Engine

	Kits
	Maintenance kit
	Service kit


